

# NATIONAL LABORATORY

For Soil and Building Materials  
Dubai & Abu Dhabi Branch



المختبر الوطني

لفحص التربة ومواد البناء

دبي وفرع أبوظبي

## REPORT ON DIMENSION OF DIMENSION OF UPVC PIPE

Contractor	TAMEER EXPERT CONTRACTING LLC	NL Report No	2219098
Client	DM	Report Date	14/09/2022
Consultant	Signature Engineering Consultant	NL Project no.	LAB/0725/22
Project Name	G+1+R Villa	NL TR No	060922008
Project Location	Plot no: 356-0264, Umm Suqeim, Dubai, U.A.E	Date Received	06/09/2022
Sample Description	2" Diameter UPVC Pipe	Test Relative Humidity	50%
Project No.	M2390	Test Room Temperature	23°C
Source/Supplier	ADS Marley UAE	Sample No.	0609220091/1
Location	Not Provided	Date of Test Start	12/09/2022
Sample Brought By	Mincom Trading LLC	Date of Test Completed	13/09/2022
Sample Preparation	BS EN 1329-1	Tested By	SC
Test Method	BS EN 1329-1	Checked By	AN

### Test Data:

Test	Unit	Result	Specification		Conclusion
			Min.	Max.	
Nominal Thickness of wall	mm	2.15	2.0	2.4	Passed
Outer Diameter	mm	55.8	55.75	56.05	Passed

Remarks: Average of five readings reported.

Method Variation : None



Authorized Signatory

This Report relates only to the sample tested and shall only be reproduced in full and written approval of NATIONAL LABORATORY DUBAI

Main Office Dubai: P.O. Box: 95399 - Dubai-U.A.E., Tel: 04-2580033, Fax: 04 - 2580044

Abu Dhabi Branch: P.O. Box: 95399 - Dubai-U.A.E., Tel: 02-5828331, Fax: 02-5828321

E-mail: natlabdx@eim.ae, info@nldubai.ae, www.nldubai.ae

Other Offices : Sharjah and Ras Al Khaimah

مكتب دبي: ص.ب: ٩٥٣٩٩ دبي-ا.ع.م. ، هاتف : ٠٤-٢٥٨٠٠٣٣ ، فاكس : ٠٤-٢٥٨٠٠٤٤

فرع أبوظبي: ص.ب: ٩٥٣٩٩ دبي-ا.ع.م. ، هاتف : ٠٢-٥٨٢٨٣٣١ ، فاكس : ٠٢-٥٨٢٨٣٢١

البريد الإلكتروني : natlabdx@eim.ae ، info@nldubai.ae ، www.nldubai.ae

مكاتب اخرى : الشارقة و رأس الخيمة

# NATIONAL LABORATORY

For Soil and Building Materials  
Dubai & Abu Dhabi Branch



المختبر الوطني

لفحص التربة ومواد البناء

دبي وفرع أبوظبي

## REPORT ON DIMENSION OF DIMENSION OF UPVC PIPE

Contractor	TAMEER EXPERT CONTRACTING LLC	NL Report No	2219101
Client	DM	Report Date	14/09/2022
Consultant	Signature Engineering Consultant	NL Project no.	LAB/0725/22
Project Name	G+1+R Villa	NL TR No	060922008
Project Location	Plot no: 356-0264, Umm Suqeim, Dubai, U.A.E	Date Received	06/09/2022
Sample Description	4" Diameter UPVC Pipe	Test Relative Humidity	50%
Project No.	M2390	Test Room Temperature	23°C
Source/Supplier	ADS Marley UAE	Sample No.	0609220092/1
Location	Not Provided	Date of Test Start	12/09/2022
Sample Brought By	Mincon Trading LLC	Date of Test Completed	13/09/2022
Sample Preparation	BS EN 1329-1 & 4514	Tested By	SC
Test Method	BS EN 1329-1 & 4514	Checked By	AN

### Test Data:

Test	Unit	Result	Specification		Conclusion
			Min.	Max.	
Nominal Thickness of wall	mm	3.45	3.2	3.8	Passed
Outer Diameter	mm	110.1	110	110.3	Passed

Method Variation : None



Authorized Signatory

This Report relates only to the sample tested and shall only be reproduced in full and written approval of NATIONAL LABORATORY DUBAI